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21-1-0116001T01a-A1

1 Measurement diagrams

1.1 Radiated spurious emissions < 30 MHz

Remark: emissions in the frequency range from ~17 kHz to ~52 kHz are external interference caused by an antenna mast inside

the chamber.

2.01 TX ChLow_lying

Common Information

Test Description:

Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Environmental Conditions::

EUT Setup:
Verdict:

EUT Information

-24,751 dBuV/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5
TFra/PGrundmann/LKnopp

TX902.5 MHz

Humidity : 50% rH; Temperature: 20 °C

1

Passed

21-1-01160S03_C01
12V DC

Full Spectrum

502,000 kHz 26,254000 MHz
-0,140 dBuV/m 19,596 dBuV/m

FCC15.209 Maagnetic| Field
v

17,080 kHz

34,280 kHz
-33,631 dBpV/m

\4

PMT number:
Power Supply:
Comments:
60T
401
S 1
S 20
3 4
8
e 0T
E -4
>
4 =201
-40T
9k

20 30 50 100k 200 300 500 1M 2M 3M 5M 10M 20 30M
Frequency in Hz
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21-1-0116001T01a-A1

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:
Operator:
Operating Mode:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information

2.02_TX _ChLow_standing

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report
Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5
TFra/PGrundmann/LKnopp

TX902.5 MHz

Humidity : 50% rH; Temperature: 20 °C

1
Passed

PMT number: 21-1-01160S03_C01
Power Supply: 12V DC
Comments:
Full Spectrum
60T
1 494,000 kHz 26,906000 MHz
-0,205 dBuV/m 20,164 dBuV/m
40
i FCC15.209 Maagnetic| Field
g 20+ 17,160 kHz v
% | -24,159 dBuv/m
= ot 34,040 kHz Y
E 1 -35,691 dBuVv/m
4 201 v 52,760 kHz
1 -37,997 dBpV/m
V v
-40T
f f f f f f f f f f f f f |
9k 20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M
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21-1-0116001T01a-A1

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:
Operator:
Operating Mode:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information

2.03_TX _ChMid_lying

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5
TFra/PGrundmann/LKnopp

TX 906 MHz

Humidity : 50% rH; Temperature: 20 °C

1

Passed

PMT number: 21-1-01160S03_C01
Power Supply: 12V DC
Comments:
Full Spectrum
60T 498,000 kHz 28,086000 MHz
- -0,299 dBpV/m 19,476 dBpV/m
40
1 17.160 kHz FCC15.209 Magnetic| Field
g 20t -23,938 dBuV/m \ 4
>
_@ T 35,480 kHz
c OT -33,963 dBpv/m s
s 1 52,600 kHz
= 207 v -38,486 dBuV/m
oL v,
-40T
— i i — i i — i i :
9k 20 30 50 100k 200 300 500 M 2M 3M 5M  10M 20 30M
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21-1-0116001T01a-A1

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:
Operator:
Operating Mode:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information

2.04_TX_ChMid_standing

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5
TFra/PGrundmann/LKnopp

TX 906 MHz

Humidity : 50% rH; Temperature: 20 °C

1

Passed

PMT number: 21-1-01160S03_C01
Power Supply: 12V DC
Comments:
Full Spectrum
60T 494,000 kHz 25,778000 MHz
T 0,301 dBuv/m 19,726 dBuv/m
401
1 17.080 kHz FCC15.209 Magnetic| Field
g 20+ -24,249 dBuV/m v
>
2 0T 34,280 kHz
© o+ -33,262 dBuv/m \4
£
E —+ 52,760 kHz
3 ol o -36,987 dBpV/m
4 v
-40T
} } } } } } } } } } } } i
9k 20 30 50 100k 200 300 500 1M 2M 3M 5M 10M 20 30M
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21-1-0116001T01a-A1

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:
Operator:
Operating Mode:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information

2.05 TX _ChHigh_lying

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5
TFra/PGrundmann/LKnopp

TX909.5 MHz

Humidity : 50% rH; Temperature: 20 °C

1

Passed

PMT number: 21-1-01160S03_C01
Power Supply: 12V DC
Comments:
Full Spectrum
60T 494,000 kHz 29,510000 MHz
+= -0,123 dBpVv/m 19,737 dBuv/m
401 . .
1 17240 kHz FCC15.209 Magnetic| Field
£ o0+ -23,363 dBuv/m y
>
5— T+ 34,520 kHz
© o+ 33,844 dBuV/m v
£
E —+ 52,680 kHz
B 0t - -38,307 dBpV/m
L v .
40T
} } } } } } } } } } } } } i
9k 20 30 50 100k 200 300 500 1M 2M 3M 5M 10M 20 30M
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21-1-0116001T01a-A1

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:
Operator:
Operating Mode:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information

2.06_TX_ ChHigh_standing

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5
TFra/PGrundmann/LKnopp

TX909.5 MHz

Humidity : 50% rH; Temperature: 20 °C

1

Passed

v

PMT number: 21-1-01160S03_C01
Power Supply: 12V DC
Comments:
Full Spectrum
60T 494,000 kHz 29,842000 MHz
T 1,767 dBuV/m 20,412 dBpVv/m
407
1 FCC15.209 Magnetic| Field
17,080 kHz
§ 20+ -24,116 dBpV/m
e T 34,440 kHz
2 of -34,894 dBuV/m v
T T 52,760 kHz
8 20+ v -35,583 dBuV/m
-40T
} } } } } } } } }
9k 100k 200 300 500 1M 2M 3M 5M 10M 20 30M
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21-1-0116001T01a-A1

1.2 Radiated spurious emissions > 30 MHz

Remark: emissions at 928 MHz and 933 MHz are caused due to external interference outside the chamber.

3.01a_RSE_ChLow_standing

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Environmental Conditions::
Operator:
Verdict:

EUT Information
PMT number:
Power Supply:
Comments:

Full Spectrum

Radiated field strength emission in 3m distance

CETECOM GmbH Essen

FCC 15.247&15.209 & RSS-247, Issue 2, RSS-Gen, Issue 5 (Intentional Radiator)
horizontal/vertical

TX902.5 MHz

Humidity : 40% rH; Temperature: 20 °C

TFra/SSanthakum

Passed

21-1-01160S03_CO01
12V DC

Full Spectrum

60T
T 933,460060-MHzZ %
50 37,264 dBuV/ |_
T f
e | 928,420000 \’jltzz
S 40 794,130990 Wi-dB
I 34,113 dBuV/m g
= 30T
s T 956,500000 MHz
3 20t 37,403 dBuvim
10+
. . . L . | | ISM Band 902:928MHE |
O T T T T T T T T T T T T T 1
30M 50 60 80 100M 200 300 400 500 800 1G
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21-1-0116001T01a-A1

3.01b_RSE_ChLow_lying

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247815.209 & RSS-247, Issue 2, RSS-Gen, Issue 5 (Intentional Radiator)
Antenna polarisation: horizontal/vertical

Operating Mode: TX902.5 MHz

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C

Operator: TFra/SSanthakum

Verdict: Passed

EUT Information

PMT number: 21-1-01160S03_CO01
Power Supply: 12V DC
Comments:

Full Spectrum

Full Spectrum

60T
L ECC15.409
50T
T f 792,240000 MHz is
£ 40 | 34,958 dBuV/m
?S. 4 v v
3
£ 30T
T T
3 20+ 956,500000 MHZ
1 35,657 dBuV/m
10+ 928,420000 MH2
s 41,479 dBuVIn
| I I | . . |ISM Band 902:928MH |
0 T T T T T T T T T T T T T 1
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
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21-1-0116001T01a-A1

3.02a_RSE_ChMid_standing

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247815.209 & RSS-247, Issue 2, RSS-Gen, Issue 5 (Intentional Radiator)
Antenna polarisation: horizontal/vertical

Operating Mode: TX 906 MHz

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C

Operator: TFra/SSanthakum

Verdict: Passed

EUT Information

PMT number: 21-1-01160S03_CO01
Power Supply: 12V DC
Comments:

Full Spectrum

Full Spectrum

60T
T 928,390000ME|
50T 40,704 dBpV/m
e 1 | : 933,460000 MHz |,
s 40 792,540000 MBf: 185 dBuV/m Wy
a T 34,993 dBpV/m y
2 30t
E -
&
4 20T
1 959,980000 MHz
1ok 37,001 dBuV/m
I N S A | | |ISM Band 902,928MH |
0 T T T T T T T T T T T T T 1
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
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21-1-0116001T01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Environmental Conditions::
Operator:
Verdict:

EUT Information
PMT number:
Power Supply:
Comments:

Full Spectrum

a-Al

3.02b_RSE_ChMid_lying

Radiated field strength emission in 3m distance

CETECOM GmbH Essen

FCC 15.247815.209 & RSS-247, Issue 2, RSS-Gen, Issue 5 (Intentional Radiator)

horizontal/vertical
TX 906 MHz

Humidity : 40% rH; Temperature: 20 °C

LKnopp/SSanthakum
Passed

21-1-01160S03_C01
12V DC

Full Spectrum

933,400006M#B:
36,777 dBuV/m

1.9]

09

Level in dBuV/m

928,000390 MH

1
792,690006 MHz
36,214 dBuV/m

959,980000 MH
36,036 dBuV/n

032 dBpuV/m|).
v |

h

I IISI\/I Il3and I902-=928|MI-

1~

CETECOM_TR21-1-0116001T01a_A1l

50 60
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Frequency in Hz
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21-1-0116001T01a-A1

3.03a_RSE_ChHigh_standing

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247815.209 & RSS-247, Issue 2, RSS-Gen, Issue 5 (Intentional Radiator)
Antenna polarisation: horizontal/vertical

Operating Mode: TX909.5 MHz

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C

Operator: LKnopp/SSanthakum

Verdict: Passed

EUT Information

PMT number: 21-1-01160S03_CO01
Power Supply: 12V DC
Comments:

Full Spectrum

Full Spectrum

60T
T 928,480000 MHz(|
50T 40,769 dBpVvim |_
1 I n')'),')?nnnn !\'I!HZ
c [ 38,177 dBuV/m |y
S 40 795,540000 MHz \'
I T 36,011 dBpV/m
< 30t
% K 963,490000 MHiz
- 207 37,583 dBuV/m
101
. [ . . . |ISM Band 9021928MHik |
0 T T T T T T T T T T T T T 1
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
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21-1-0116001T01a-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Environmental Conditions::
Operator:
Verdict:

EUT Information
PMT number:
Power Supply:
Comments:

Full Spectrum

3.03b_RSE_ChHigh_lying

Radiated field strength emission in 3m distance

CETECOM GmbH Essen

FCC 15.247815.209 & RSS-247, Issue 2, RSS-Gen, Issue 5 (Intentional Radiator)

horizontal/vertical
TX 909.5 MHz

Humidity : 40% rH; Temperature: 20 °C

LKnopp/SSanthakum
Passed

21-1-01160S03_C01
12V DC

Full Spectrum

60T
1 933,400000¢Md2 5 09
36,604 dBuV/m
501
T | : 928,360000 MHz |,
£
S 40 40,614 dBuV/m oy
ERT 792,390000 MHz 't
S a0t 35,673 dBpV/m
S 1
3
= 20 963,490000 MHz
T 36,609 dBHV/T
101+
, , , , , , |ISM Band 9021928MHik |
0 T T T T T T T t t t T 1
30M 50 60 80 100M 200 300 400 500 800

CETECOM_TR21-1-0116001T01a_A1l

Frequency in Hz

1G
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21-1-0116001T01a-A1

1.3 Radiated power & Band-Edge

3.04a_PWR_ChLow_standing

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247815.209 & RSS-247, Issue 2, RSS-Gen, Issue 5 (Intentional Radiator)
Antenna polarisation: horizontal/vertical

Operating Mode: TX902.5 MHz

Operator Name: LKnopp/SSanthakum

Environmental Conditions: Humidity : 40% rH; Temperature: 21 °C

Verdict: Passed

EUT Information

PMT number: 21-1-01160S03_CO01
Power Supply: 12V DC
Comments:

Full Spectrum

1171

110T

1001

Full Spectrum

LLimit

oot ®
80T
70T

60T

Level in dBuVv/m

50T

40T

30T

ISMI Band 9(?2—928ME—I o

17 t t
901 905

Final_Result

T T T T T
915 920

Frequency in MHz

1
925 929

Frequency
(MHz)

MaxPeak
(dBuV/m)

Bandwidth
(kHz)

Height
(cm)

Pol

Azimuth
(deg)

Corr.
(dB/m)

Sig Path
(dB)

Preamp
(dB)

Trd Corr.
(dB/m)

902.484000

91.02

100.000

111.0

165.0

27.0

0.0

3.5

23.6

CETECOM_TR21-1-0116001T01a_A1l

15/28



21-1-0116001T01a-A1

3.04b_PWR_ChLow lying

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Operator Name:
Environmental Conditions:
Verdict:

EUT Information
PMT number:
Power Supply:
Comments:

Full Spectrum

1171

1101

100T

Radiated field strength emission in 3m distance

CETECOM GmbH Essen

FCC 15.247815.209 & RSS-247, Issue 2, RSS-Gen, Issue 5 (Intentional Radiator)
horizontal/vertical

TX902.5 MHz

LKnopp/SSanthakum

Humidity : 40% rH; Temperature: 21 °C

Passed

21-1-01160S03_C01
12V DC

Full Spectrum

LLimit

90T *

80T
70T

60T

Level in dBuV/m

50T

40T

30T

[SM,Band 902-928MHz |
T T T

17 t t t
901 905

Final_Result

915 920

Frequency in MHz

925 929

Frequency
(MHz)

MaxPeak
(dBuV/m)

Bandwidth
(kHz)

Height
(cm)

Pol

Azimuth
(deg)

Corr.
(dB/m)

Sig Path
(dB)

Preamp
(dB)

Trd Corr.
(dB/m)

902.484000

91.15

100.000

109.0

0.0

27.0

0.0

35

23.6

CETECOM_TR21-1-0116001T01a_A1l
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21-1-0116001T01a-A1

3.05a_PWR_ChMid_standing

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247815.209 & RSS-247, Issue 2, RSS-Gen, Issue 5 (Intentional Radiator)
Antenna polarisation: horizontal/vertical

Operating Mode: TX 906 MHz

Operator Name: LKnopp/SSanthakum

Environmental Conditions: Humidity : 40% rH; Temperature: 21 °C

Verdict: Passed

EUT Information

PMT number: 21-1-01160S03_CO01
Power Supply: 12V DC
Comments:

Full Spectrum

Full Spectrum
1171
1101

100T
1 LLimit

Level in dBuV/m

[SM,Band 902-928MHz |
T T T

17 } } } } } } } }
901 905 910 915 920 925 929
Frequency in MHz

Final_Result
Frequency MaxPeak Bandwidth Height Pol Azimuth Corr. Sig Path Preamp Trd Corr.
(MHz) (dBuV/m) (kHz) (cm) (deg) (dB/m) (dB) (dB) (dB/m)
905.984000 90.98 100.000 1120 | V 165.0 26.9 0.0 32 237
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21-1-0116001T01a-A1

3.05b_PWR_ChMid_lying

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247815.209 & RSS-247, Issue 2, RSS-Gen, Issue 5 (Intentional Radiator)
Antenna polarisation: horizontal/vertical

Operating Mode: TX 906 MHz

Operator Name: LKnopp/SSanthakum

Environmental Conditions: Humidity : 40% rH; Temperature: 21 °C

Verdict: Passed

EUT Information

PMT number: 21-1-01160S03_CO01
Power Supply: 12V DC
Comments:

Full Spectrum

Full Spectrum
1171
1101

100T
1 LLimit

Level in dBuV/m

ISM{Band 902-928MHy |
T T T

17 } } } } } } } }
901 905 910 915 920 925 929
Frequency in MHz

Final_Result
Frequency MaxPeak Bandwidth Height Pol Azimuth Corr. Sig Path Preamp Trd Corr.
(MHz) (dBuV/m) (kHz) (cm) (deg) (dB/m) (dB) (dB) (dB/m)
905.984000 90.86 100.000 109.0 | V 0.0 26.9 0.0 32 23.7
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21-1-0116001T01a-A1

3.06a_PWR_ChHigh_standing

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247815.209 & RSS-247, Issue 2, RSS-Gen, Issue 5 (Intentional Radiator)
Antenna polarisation: horizontal/vertical

Operating Mode: TX909.5 MHz

Operator Name: LKnopp/SSanthakum

Environmental Conditions: Humidity : 40% rH; Temperature: 21 °C

Verdict: Passed

EUT Information

PMT number: 21-1-01160S03_CO01
Power Supply: 12V DC
Comments:

Full Spectrum

Full Spectrum
1171
1101

100T
1 LLimit

Level in dBuV/m

[SM,Band 902-928MHz |
T T T

17 } } } } } } } }
901 905 910 915 920 925 929
Frequency in MHz

Final_Result
Frequency MaxPeak Bandwidth Height Pol Azimuth Corr. Sig Path Preamp Trd Corr.
(MHz) (dBuV/m) (kHz) (cm) (deg) (dB/m) (dB) (dB) (dB/m)
909.484000 91.79 100.000 111.0 | V 165.0 26.8 0.0 36 23.2
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21-1-0116001T01a-A1

3.06b_PWR_ChHigh_lying

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247815.209 & RSS-247, Issue 2, RSS-Gen, Issue 5 (Intentional Radiator)
Antenna polarisation: horizontal/vertical

Operating Mode: TX909.5 MHz

Operator Name: LKnopp/SSanthakum

Environmental Conditions: Humidity : 40% rH; Temperature: 21 °C

Verdict: Passed

EUT Information

PMT number: 21-1-01160S03_CO01
Power Supply: 12V DC
Comments:

Full Spectrum

Full Spectrum
1171
1101

100T
1 LLimit

Level in dBuV/m

ISM{Band 902-928MHy |
T T T

17 } } } } } } } }
901 905 910 915 920 925 929
Frequency in MHz

Final_Result
Frequency MaxPeak Bandwidth Height Pol Azimuth Corr. Sig Path Preamp Trd Corr.
(MHz) (dBuV/m) (kHz) (cm) (deg) (dB/m) (dB) (dB) (dB/m)
909.484000 90.90 100.000 109.0 | V 0.0 26.8 0.0 36 23.2
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1.4 Radiated spurious emissions > 1 GHz

4.01a_RSE_ChLow 1G-2.8G

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical
Operating Mode: TX902.5 MHz
Operator: TFra/LKnopp
Environmental Conditions: Humidity : 50% rH; Temperature: 18 °C
Verdict: Passed
EUT Information
PMT number: 21-1-01160S03_C01
Power Supply: 12V DC
Comments:
Full Spectrum
1107
1001
£ s
S 80
=3
m -4
©
S 6ot
s .
a T % *
40+ * *
20 t i
1G 2G 2,8G
Frequency in Hz
Final_Result
Frequency MaxPeak | Average Limit Margin Meas. Bandwidth | Height | Pol | Azimuth | Elevation | Trd Corr.
(MHz) (dBuVim) | (dBuV/im) | (dBpV/m) (dB) Time (kHz) (cm) (deg) (deg) (dB/m)
(ms)
2760.170000 60.95 74.00 13.05 100.0 1000.000 | 155.0 | H 94.0 90.0 32
1694.570000 54.58 74.00 19.42 100.0 1000.000 | 155.0 | V 282.0 90.0 28
2797.530000 4791 54.00 6.09 100.0 1000.000 | 155.0 | V 49.0 90.0 32
1676.090000 41.87 54.00 12.13 100.0 1000.000 155.0 | V 158.0 90.0 28
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Common Information

4.01b_RSE_ChLow_2.8G-10G

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical
Operating Mode: TX902.5 MHz
Operator: TFra/LKnopp
Environmental Conditions: Humidity : 50% rH; Temperature: 18 °C
Verdict: Passed
EUT Information
PMT number: 21-1-01160S03_C01
Power Supply: 12V DC
Comments:
Full Spectrum
110T
1001
£
S F¢c1q 20
3
m -4
©
= eot
[}
§ 1 &
40-
| *
20 ! } } } } } } } |
2,8G 4G 5G 6 7 8 9,5G
Frequency in Hz
Final_Result
Frequency MaxPeak Average Limit Margin Meas. Time Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuVim) | (dBuVim) | (dBuVim) | (dB) (ms) (kHz) (cm) (deg) (deg)
3610.000000 32.46 54.00 21.54 100.0 1000.000 155.0 | V 278.0 0.0
5414.960000 47.52 54.00 6.48 100.0 1000.000 1550 | V 95.0 0.0
5414.960000 5222 74.00 21.78 100.0 1000.000 1550 | H 97.0 90.0
7219.960000 54.55 150.00 95.45 100.0 1000.000 155.0 | V 5.0 90.0
7219.960000 50.50 150.00 99.50 100.0 1000.000 155.0 | V 5.0 90.0
9024.960000 47.81 54.00 6.19 100.0 1000.000 155.0 | V 27.0 0.0
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21-1-0116001T01a-A1

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Operating Mode:
Operator:

Environmental Conditions:

Verdict:

EUT Information

4.02_RSE_ChMid

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical
TX 906 MHz
TFra/LKnopp
Humidity : 50% rH; Temperature: 18 °C

Passed

PMT number: 21-1-01160S03_C01
Power Supply: 12V DC
Comments:
Full Spectrum
1107
100T
£ s
s % T Fadzd bdo [k
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S 6ot
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: s et I
—
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40 *
20 t t t t t t t —
1G 2G 3G 4G 5G 6 7 8 9,5G
Frequency in Hz
Final_Result
Frequency MaxPeak Average Limit Margin | Meas. Time | Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuV/im) | (dBuV/m) | (dBuV/im) (dB) (ms) (kHz) (cm) (deg) (deg)
1686.160000 42.30 54.00 11.70 100.0 1000.000 | 155.0 | V 49.0 90.0
1692.600000 53.96 74.00 20.04 100.0 1000.000 | 155.0 | H 69.0 90.0
2306.800000 45.93 150.00 | 104.07 100.0 1000.000 | 155.0 | H 74.0 90.0
2307.520000 57.24 150.00 92.76 100.0 1000.000 | 155.0 | H 236.0 90.0
3623.960000 32.89 54.00 21.11 100.0 1000.000 | 155.0 | H 26.0 90.0
5435.960000 47.26 54.00 6.74 100.0 1000.000 | 155.0 | V 94.0 0.0
5435.960000 51.75 74.00 22.25 100.0 1000.000 1550 | V 93.0 0.0
7247.920000 50.70 150.00 99.30 100.0 1000.000 | 155.0 | V 11.0 90.0
7247.920000 55.79 150.00 94.21 100.0 1000.000 | 155.0 | V 3.0 90.0
9059.920000 48.21 54.00 5.79 100.0 1000.000 | 155.0 | V 240 0.0
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Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Operating Mode:
Operator:

Environmental Conditions:

Verdict:

EUT Information

4.03_RSE_ChHigh

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical
TX909.5 MHz
TFra/LKnopp
Humidity : 50% rH; Temperature: 18 °C

Passed

PMT number: 21-1-01160S03_C01
Power Supply: 12V DC
Comments:
Full Spectrum
1107
100T
£ s
s % T Fadzd bdo [k
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o
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3 7 * : »
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20 t t t t t t t —
1G 2G 3G 4G 5G 6 7 8 9,5G
Frequency in Hz
Final_Result
Frequency MaxPeak Average Limit Margin | Meas. Time | Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuV/im) | (dBuV/m) | (dBuV/im) (dB) (ms) (kHz) (cm) (deg) (deg)
1682.120000 54.84 74.00 19.16 100.0 1000.000 | 155.0 | H 60.0 0.0
1683.520000 42.26 54.00 11.74 100.0 1000.000 | 155.0 | H 145.0 0.0
2283.520000 57.63 74.00 16.37 100.0 1000.000 | 155.0 | H 317.0 0.0
3637.960000 3287 54.00 2113 100.0 1000.000 | 155.0 | H 14.0 90.0
5456.920000 46.37 54.00 7.63 100.0 1000.000 | 155.0 | V 89.0 0.0
5456.920000 51.13 74.00 22.87 100.0 1000.000 | 155.0 | V 88.0 0.0
7275.880000 51.25 54.00 2.75 100.0 1000.000 1550 | V 3.0 90.0
7275.880000 55.38 74.00 18.62 100.0 1000.000 | 155.0 | V 3.0 90.0
9094.880000 47.70 54.00 6.30 100.0 1000.000 | 155.0 | V 45.0 0.0
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1.5 Band-Edge with RBW 30 kHz
D001_01_BE_CHLow_902.5MHz
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1.6 Occupied bandwidth
D01_01_OBW_Ch8_PK

N

CETECOM_TR21-1-0116001T01a_A1l 26/28



21-1-0116001T01a-A1

D01_02_OBW_Ch1_PK
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D01_03_OBW_Ch15_PK

End Of Annex 1
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